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Hollow Block (300x150x150mm) Block Volume = 0.00375 m
3 Block Area = 0.025 m

2

Weight Density
Crushing 

Load

Ultimate 

Compressive 

Strength

Mean 

Strength

Casting Testing (kg) (kg/m
3
) (kN) ( MPa

 
) (MPa)

1 NS 18-Nov-24 >28 10.30 2746.7 239.9 9.6

2 NS 18-Nov-24 >28 10.12 2698.7 182.7 7.3

3 NS 18-Nov-24 >28 10.58 2821.3 223.7 8.9

Senior Laboratory Engineer(O.T.A.,)
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Notes:

1

2

3

4

5 NS-Not Specified

DISCLAIMER-The results provided herein apply only to the samples that were tested 

.This test report shall not be reproduced except in full, without written approval of the laboratory

Interpretation of the results will be made at the request of the client/customer

NA-Not Applicable

----------END OF TEST CERTIFICATE----------

Prepared by: Checked by: Approved by:

Laboratory Engineer(J.B.,) Technical Manager (Eng. Dr. S.B)

classes of 

blocks 

G/BL/24/5726

HOLLOW 

BLOCK 

(300*150*150m

m) 

NS 8.6

Average  

block 

strength 

meets class 

2.8, 3.5, 5.0 

and 7.0 Mpa

G/BL/24/5727

G/BL/24/5728

ULTIMATE COMPRESSIVE STRENGTH OF PRECAST CONCRETE MANSORY UNITS 

BS 6073-2:2008: Testing Precast Concrete Mansory Units.

SNo. Sample Ref. Client's Ref.
Concrete 

Class

Date
Age 

(Days)
Remarks

P2024324-01

One (1) set of Hollow blocks (No.3) were tested at the laboratory after the specified days.

Test Report: 18-Nov-24

Location: 18-Nov-24

TEST CERTIFICATE
CLIENT: M/S Tafari Engineering 
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